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SHENZHEN INDUSTRIAL CO., LTD. 

 CHINA.518103 

The following sample(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : OUTSIDE FLOOR STICKER-R11 

SGS Ref. No. : CP16-008341 

Model No. : I-1001

Test Required : Selected test(s) as requested by applicant 

Date of Receipt : Mar.03, 2016 

Test Period  : Mar.03, 2016 to Mar.04, 2016 

Test Result(s)   : For further details, please refer to the following page(s) 

******** To be continued******** 

Signed for 
SGS-CSTC Standards Technical 
Services Co., Ltd. XM Branch Testing Center 

_____________________ 
Civi Huang 
Authorized Signatory 
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Slip resistance (oil-wet ramp test) 

Test Method: 

DIN 51130:2014-02 Testing of floor coverings - Determination of the anti-slip property - Workrooms and 

fields of activities with slip danger, walking method - Ramp test 

Sample Description: 

Film, 6 pcs of specimens 295mm×210mm were pasted on polished ceramic tiles to form a testing surface 

885mm×420mm 

Test Result:  

Testing surface: see the photos 

Test item(s) Test result(s) Classification 

Slip resistance (oil-wet ramp test) Critical angle of inclination: 25.0° R11 

Appendix A: Classification of oil-wet ramp test 

Classification Angle (degrees) 

R9 6°≤X≤10° 

R10 10°<X≤19° 

R11 19°<X≤27° 

R12 27°<X≤35° 

R13 >35° 

******** To be continued******** 
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Specimen photographs: 

Specimen Testing surface

Back side Testing surface(pasted on polished ceramic tiles) 

SGS authenticate the photos on original report only 

********End of report******** 


